
Part Number
8502
7594
7657
7664
7656
7644
7642
7653
7654
7626
7645
9054
7643
7641
8524
8518
7655
7646
7650
7660
2574
1733
7986
8434
7748
7662
7709
7711
7710
7842
7833
7647
8529
4624
7709
7841
8749
7648
7817
8767
8517
8207
8508
7709
8291
3786
8526
8216

Item No. Part Name Quantity
1 ARC-30S MANIFOLD
2 ADAPTER, MANIFOLD
3 SYSTEM RELIEF PILOT OPERATED
4 STRAIGHT THREAD SWIVEL CONNECTOR / SAE -ORB
5 FLOW REGULATOR 8-2 CAVITY
6 -04 SAE PLUG
7 FAN 225MM BACKWARD CURVE
8 SHCS 3/8"-16 SS 1" LG
9 MOTOR MANIFOLD SHCS 5/16"-18

10 HUB, PRESS FIT
11 -08 SAE PLUG
12 O-RING, 2-015
13 SHCS 8-32 1/2" LG
14 HYDRAULIC MOTOR, CW ROTATION
15 MOTOR ASSEMBLY ARC-30S
16 TANK WELMENT ARC-30S
17 COLD START RELIEF VALVE (CHECK)
18 12FJ-08MJ STRAIGHT LARGE HEX
19 BSPP LOCKNUT (FOR USE WITH SIGHTGLASS)
20 SIGHT LEVEL PLUG 1" BSPP
21 O-RING 2-220 1 5/8 OD 1 3/8 ID
22 O-RING 2-212 1 1/8 OD 7/8 ID
23 CLEANOUT COVER 6.50 OD
24 30 GALLON HYDRAULIC FILTER
25 O-RING 2-011 IL 7/16OD 5/16ID
26 O-RING 0-258 6 1/4"OD 6"ID(CLEAN OUT COVER)
27 1/4-20 X 5/8" SS TORX T27 BUTTON HD
28 3/8-16 X 1 1/2 SHCS BOLT 18-8
29 3/8-16 X 1 1/2" LOCK NUT 18-8
30 SEALING WASHER, COPPER
31 HEAT EXCHANGER ASSEMBLY
32 16MFS-16MAORB 45 ELB FORG
33 SPACER 10 GA .88 X 4.00
34 O-RING 2-025 1 5/16 OD 1 3/16
35 1/4-20 X 5/8" SS TORX T27 BUTTON HD
36 CAP SCREW 1/4-20 X 2 LG HH
37 FITTING 16HB X 1" SLEEVE
38 1" ORFS TUBE NUT
39 HOSE, HYD, 1" ID
40 HOSE CLAMP, 31-34MM
41 ARC-30S BRACKET TANK MNT
42 ARC-30S FRAME ASSEMBLY
43 ACCESS PANEL ARC-30S
44 1/4-20 X 5/8" SS TORX T27 BUTTON HD
45
46
47
48
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CAP SCREW HH 1/4-20 X 1 1/4
NUT 1/4-20 NC SS HEX NYLOCK
LEFT SIDE PANEL ASSEM
RIGHT PANEL, ARC-30S



7709
8528
8527
7709
7742
7743
7845
7848

Item No. Part Number Part Name

8905 STOCK FILTER ELEMENT 10 MICRON
8906 INORGANIC FILTER ELMNT 10 MICRON
8433 BREATHER ASSEMBLY
8693 FILTER CAP
8308 RV CAVITY PLUG

FRM-ARC-30 ARC-30S NO DRILL BRACKET
BCM-ARC BEHIND CAB MOUNT, 30, 45 or 60

TBD ARC-30S STD DIRECTION AIR  (APV VALVE)
V20-UNI-1S-05 ARC-30S STD DIRECTION MANUAL  (APV VALVE)
20-UNI-1S-03 ARC-30S STD DIRECTION AIR  (APG VALVE)
20-UNI-1S-04 ARC-30S STD DIRECTION MANUAL  (APG VALVE)

30-HFK-1 30 GPM HIGH FLOW FITTING KIT
30-LFK-1 30 GPM LOW FLOW FITTING KIT

7868 TEE - Male SAE ORB-16 x Male JIC-16 x Male JIC-16
8015 TEE - Male SAE ORB-16 x Male JIC-12 x Male JIC-12

7872 ELBOW - Male SAE ORB-20 x Male JIC-20
8016 ELBOW - Male SAE ORB-20 x Male JIC-16

8017 LONG RADIUS ELBOW - Male SAE ORB-24 x Hose Barb – 1.50”
8180 LONG RADIUS ELBOW - Male SAE ORB-24 x Hose Barb – 1.25”

54
55
56

49
50
51
52
53

PLUG, #08 SAE MAGNETIC
PLUG, #24 SAE PLASTIC

1/4-20 X 5/8" SS TORX T27 BUTTON HD
FRONT PANEL ARC-30S
TOP PANEL, ARC-30S
1/4-20 X 5/8" SS TORX T27 BUTTON HD
PLUG, #16 SAE PLASTIC
PLUG, #20 SAE PLASTIC

67

ARC-30S                                                   Table 2 -  Accessories

PORT ADAPTER KITS

57

REMOTE MOUNT DIRECTIONAL CONTROL VALVES

MOUNTING BRACKET KITS

SERVICE & MAINTENANCE PARTS

58
59
60
61

62
63

64
65

66

PRESSURE PORT ADAPTER

RETURN PORT ADAPTER

SUCTION PORT ADAPTER
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Quantity
1
1
1
1
1
3
1
3
4
1
2
4
2
1
1
1
1
1
2
2
1
1
1
1
6
1
6
4
4
4
1
1
1
1
3
2
1
1
1
2
1
1
1

17
2
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2
1
1



Quantity

1
1
1
1
1

1
1

1
1
1
1

1
1

1
1

1
1

1
1

4
1
1

18
1
1
1
1


